827101 LAT MACHINE ASSEMBLY INSTRUCTIONS

03/09/9525. Route first CABLE through BOOM and CONNECTOR PLATES then attach to WEIGHT
CARRIAGE, with one (1) QUICKLINK. (SEE CABLE ROUTING DIAGRAM)

24, LOOSELY assemble three (3) 3-1/2 O.D. X IN. BUSHING PULLEYS, to the BOOM using three (3) 3/8 X 2-
3/4 IN. BOLTS, six (6) STEP SPACERS, and three (3) 3/8 IN. LOCKNUTS.(SEE CABLE ROUTING
DIAGRAM).

Route second CABLE through SWIVEL PULLEY BRACKET, FRONT UPRIGHT and CONNECTOR
PLATES. attach end of CABLE to BASE using one (1) 3/8 X 3-1/4 IN. BOLT, three (3) 3/8 IN. WASHERS
i sne (1) 3/8 IN. LOCKNUT (SEE CABLE ROUTING DIAGRAM)

ariln Vit 1y 208 =

(]
‘i

20. LOOSELY assemble the BOOM to the FRONT UPRIGHT using two (2) 3/8 X 3 IN. BOLTS, four (4) 3/8
IN. WASHERS, and two (2) 3/8 IN. LOCKNUTS.

27. TIGHTEN ALL LOSE CONNECTIONS AT THIS TIME.

28. Connect LAT BAR to CABLE using one (1) SNAPHOOK , and connect LOW ROW BAR to CABLE using
two (2) SNAPHOOKS | and one (1) CHAIN.

6
03/09/95

827101

- ar A S NWWWER TEY

LAT MACHINLE

PRODUCT ASSEMBLY
INSTRUCTIONS SHEETS

1
03/09/95

Download from Www.Somanuals.com. All Manuals Search And Download.



€6/60/£0

"

'SLANMDOT NI 8/€ (2) omi pue SYFHS VA "NI 8¢ (1) 410 "S110¢1 "N F.1-C X
_8/C (0.0 Fuisn SFLVId HOLDANNOD 24 03 SATTINd ONIHSNE ‘NI T X "U'O T/1-€ (D) 0 ajquudss v

(1S39 FHL XAOM
THM dIYD FHL ONILVOD ATHONOYOHL TOHODTY ONIZGdNH ‘d2d1nOFY SI INVIIIENT
V A1 *4LON) "4VE AMOY MOT 2Y} PUE “YVE LV 4} JO SPUI 343 12A0 SAI1YD NI 8 X | (1) 1n0J api§

'SdVD WOOUHSNIA "A'0O 91/6 (T) omi pue "L IVHS
AVd 437104 (1) 2uo Suisn ‘NAOA ATOH AN 2 0) ‘SAVd 4ATI0Y NI L X ¥ (2) om1 ajquuassy

"SLANMNDOT LH MOT NI 8/€ (7) om1 pue ‘SONIHSNE NOTAN ‘NI 8/€ (2) 0M1 "SYTHSVM 'NI 8/€
() N0y *SLT0€ "NI #/€-T X 8/¢ (2) oM1 Tuisn LHOTYIAN LNOYA 241 01 NAOU A'TOH AANM 24 yoeny

{sooeyd g) saoejins

umoys ) Jo ([ 0) way Ajdde Ajuuny pue ‘Sunsjoeq taded a3 woly SATITOVUV [PAPIAIPUL 2A0WIY ¢
"paydIeIze 9q 03 ale STAITOV UV Y} 219U SIOBLINS IPISUL |R UL A[YSnoIoy ] v
.AJ&

TV.LIQA) Ul umoys se ‘NAOA ATOH FANM 241 03 SAIRALS AAITOVAV ‘NI /€ X T/1-1(8) 4512 yoeny

"LHOIIdN V3 2y jo doy ay ot
dVD AN OS "NI ¢ (1) 2uo pue ‘NAOA ATOH AN 3 J0 1uoy 3y 03ui gy ANT OS 'NI T (1) 2u0 1asu

(V 11VLAQ) U1 umoys se NALOA A'TOH AAN AU 03 ATAINASSY MAUDS-L/ NId ONIUIS 2W yoeny

"SYTHSVYM NI 8/€ (7) omi pue "SYFHSVM O0T NI 8/¢
(2) oM) *S1.104 "NI € X 8/€ (7) om1 Suisn “LYOddNS LVAS 94} 01 ‘AVd LVAS 241 2[quuasse A 12ANDIAS

QN LAMOVYE AZT10d TIALAAS 943 JO 1101} oY) oui
dVD ANA NI T X ¢/1-1 (1) LYASNI "LANMDOT 'NI 8/¢€ (1) 3uo pue 17109 ‘NI #/S-1 X 8/€ (1) auo Suisn £q
LAMOVIEI ATZTINd TIAIMS 24 03 ‘AT TINd ONIHSNE NI | X "a'0 ¢/1-€ (1) 2uo sjquissse A7ASOO0"]

(AVYOVIA ONLLNOY

AT VD) 2yr ul umoys se AT INd ONIHSNEG "NI 1 X 'A’0 /1-€ 4opun pased aq 1snw 3g VD) ‘sursoq v
dais a10jog "L NNIDOT LH MOT NI Z/1 (1) 2u0 pue SONIY VAL FONV T ‘NI T/1 (T) oM 177086 "NI T/1-¢
X Z/1 (1) 2uo Suisn £Aq LHOIdN LNOYA 24 01 LAMOVEL ATTINd TAAIMS 2 9]quiasse A\ TAUNIAS

'SLONMDOT NI §/€ (T) om1 puk SYADVIS
dALS (p) 1n0j ‘SLT09 "NI $/€-T X 8/€ (7) om} Suisn AQ LHOTEAN LNOUA 31 01 AT TINd ONIHSNE
NI EX @O T/1-¥ (1) 3uo pue AF7INd ONIHSNE NI 1 X ‘'O ¢/1-€ (1) du0 9[quiasse A TASO0T

"SYOOY HRQ 1B} A0 S VD
TANIA 'NI S X Al 8/€ (7) 01 FALTS PUe ‘OO U JO PUd JU0H 03 dVD (INF "NI T X € (1) du0 12suy

"LN1Od SIHL OL 3V SNOLLDANNOD FAVYAL 3SOO0T 1TV NALHDIL ‘AALL SIHL LV
"LONMOOT

"LH MOT NI T/1 (1) 3uo pue YFHSYMMOOT ‘NI /1 (1) U0 ‘SYTHSV M "NI T/1 (£) 32143 “ 1709 NI /S
-CX ¢/ (1)2u0 L7708 'NI € X /1 (1) 2u0 Suisn LHOTYIN YVAY 34 03 WOOF 4! 9]quiasse A TFSO0

co

0c

0l

81

A

91

Wy

7l

01

6

SNOILLOI.LSNI >Aﬁ§@mm< ANIHOVIA LV TOLLT8

$6/60/€0
4

m....4.._;‘............s................................................................‘.................. 4V 5N VI 91/ o
L 1V IWOONHSAA GO 9176 oc
< . dVO YdA0D OS¢ 8¢
S e Vo AN s £ "
S e v TANIA NI S X 1T 876 oc
C ONIHSNI NOTAN 91/1-C X 41 8/€ e
e ABLLS, Q1SS NON NI 2/1-6 X 2/1-2 e
| (ALO 8) SAIYLS AITDVIVI ‘NI #/€ X T/1-1 ¢
8 SAAIND ADVIYAVD s
e e IO NS X ] e
| AFINNG dFgdnd - NI p/1-1 0O<
| dVOANAI NI T/1-1 X C 0C
| e VS ANA NI T X ¢ -
e e 57011 *ASSY TTHY e
Y AT A1 /e X A0 2/1-¢ e
Y TN A1 8/ X A0 o1 y
St Vo ANT Q0 NI 2/1-¢ -
Sttt NIV o
B ONINYAS IONYVTL NI 211 e
| ATENESSY M5 ) Nid DNIAAS o
O S N MAVAS dALS NI 8/ or
| e SNITIOI00 ol
e SOOHIVNS <l
| e 1108 NI b/e-1 X 8/¢ T
e 108 NI b1~ X 8/¢ o1
| e 1108 NI b/e-t X 271 <
S —— e 108 NI 2/1-< X /] o
S 108 NI b/ET X 8¢ <l
e 108 NI b/1-¢ X 271 -
| e 08 NI S X 2] 1
() e 108 NI © X $7¢ o)
e 708 NP/ X 8 .
e AN 50T LH MO NI 86 <
e AN SO LH MO NI 27 .,
s AN SO N Y
G e LN SO NI /e ¢
e MTHSYAL 90T NI /1 .
e SAHSYAL S0 NI /¢ ¢
e MAHSY A NI /1 -
T oo e WAHSY A NI 876 :
ALO NOLLIIIDSAA/AINVN INALLI

TAVA@IVH

ATAINISSVY ONINNIOHLT FYOJHI SLIVd TTV LNNOD ANV .LIOS

LSTTSLIVd ATAIWASSY ANIHOVIA LVT 101LT8

Download from Www.Somanuals.com. All Manuals Search And Download.



827101 LAT MACHINE ASSEMBLY INSTRUCTIONS

AT: 1-800-328-9
«  TOOLS REQ!
- ADJUSTABLE

l. Insert one (1) 2 IN. SQ. END CAP into the front end of the BASE , two {2) 7/16 DIA. PLUG CAPS into each
side of the BASE, and two(2) 2-1/2 IN. OD END CAPS into the ends of the FOOT BRACE TUBE.

2, Apply two (2) 2-1/2 X 5-1/2 IN. NON SKID STRIPS to the FOOT BRACE TUBE, on the BASE, as shown on
drawing.

3. LOOSELY assemble the REAR UPRIGHT to the BASE, using two (2) 1/2 X 3-1/4 IN. BOLTS, four (4) 1/2
IN. WASHERS, and two (2) 1/2 IN. LOCK NUTS.

4, Attach eight (8) CARRIAGE GUIDES to the WEIGHT CARRIAGE, as shown in (DETAIL B) using the
following steps:
A. Thoroughly clean all inside surfaces where the CARRIAGE GUIDES are to be attached.
B. Remove the paper backing from the CARRIAGE GUIDES, and firmly apply them to all of the shown

surfaces (8 places)

A Attach one (1) 1-1/4 IN. SQ). RUBBER BUMPER to the CARRIAGE STOP, on the WEIGHT CARRIAGE

6. Slide the WEIGHT CARRIAGE down over the REAR UPRIGHT.

7. LOOSELY assemble the FRONT UPRIGHT, to the BASE, using two (2) 3/8 X 3 IN. BOLTS, four (4) 3/8 IN.
WASHERS, and two (2) 3/8 IN. LOCKNUTS.

S. Insert one (1) 2 IN. SQ. END CAP into the end of the SEAT SUPPORT, assemble to FRONT UPRIGHT

using one (1) 1/2 X 3-1/4 IN. BOLT, two (2) 1/2 IN. WASHERS, two (2) /2 IN. FLANGE BEARINGS, and
one (1) 172 IN. LOW HT. LOCKNUT.

4
03/09/95

827101 LAT MACHINE ASSEMBLY PARTS LIST

SORT AND COUNT ALL PARTS BEFORE BEGINNING ASSEMBLY
WELDMENTS/PARTS:

ITEM NAME/DESCRIPTION QTY
i BASE oot (G318 411] 3 YN _
2 REAR UPRIGHT oo (6512001) ..o _
3 SWIVEL PULLEY BRACKET eooovoooeeeeeeeeeee. (6501301 )., _
4. WEIGHT CARRIAGE oo (3 U111 § Y 1
s. FRONT UPRIGHT oo (6511601)..veoceerrooee |
o SEAT SUPPORT ............ (6489201). oo, |
7. KNEE HOLD DOWN e, (6489101) ..o !
8. SEAT PAD oo (6456901).c..vooeeeeverrcreree _
9, LAT BAR oo (6275301, 1
10. LOW ROW BAR .o (6389701)....ooovoeeveeeeeeeen. |
1. 4 X 7 IN. ROLLER PAD oo (6194601)....e. oo, 2
12. BOOM oot eeeeeeesesesse e eesesaess s seseenaees G2 B 110 O _
3. PAINTED CONNECTOR (60T3701) .o 2
4. ROLLER PAD SHAFT .o (6485301)....eeeeeeeeeeesreeeene I

NOTE: BOLT LENGTH IS MEASURED FROM THE UNDERSIDE OF THE HEAD OF THE BOLT.

1]

f————— BOLT LENGTH——

BOLT LENGTH RULER:

_‘ /2 A .12 _ 1/2 M 12 1« ~\M 1_\ 1/2 _
0 N
L L1 L1 I S S T N A N N |
3
03/09/95

Download from Www.Somanuals.com. All Manuals Search And Download.



= T
S

se/t | MG

cno B ZW < ~
mm0m© - = Z) d¥d GN3 GO NI Z/i-2 — (T} ScidiS OIS NON NI Z/1—G X 2,/.—2Z

N oruvag) 35S, B, wﬁ ~ :

10L/2Z8 ‘iSNI ASSY_ | ey —
53 S a7 ; ~ —— ..

5 _.\ iy .. A — AZTINE NE L X Z/L-% -
>M :m — (RN Y 130@) ~
wdhd © S3ONVAEOL

TN O¥CCT OLH MOT N 2/t

—{Z) oNnvEE 3ONYld N1z

A

3Sva TINGIM

- AYIOVIQ OZ:.DOK MI_m<U — 148 AITINd T3IAIMS “IATTM

S e¥0 GNI N Z X g/t

() L7068 NI v/1—¢ x 7.

=ZE6WNN TVIN3S {2) &v0 oNd vC 9., —

15C8 NI ¥/¢—1 X 8/¢

{2) Y3IHSYMMOO0T NI 8/¢

() 1NNYID0T NI 2/ —

Aﬂ\lﬁv GO NI g8 X L .

4vg 1vi =

{¥) ¥30vds 43Ls N 8/¢

~— (2) @¥D ¥2M00 OS NI 2

NMOQ JI0H 33N

rals-com-All Manuals. Search And Download.

<
~oOaf

£ A,
VARLALS

7)1 - avd 1v3s
(@) 108 N v/1-T X /e 4v3ag IONVL NI Z/L
A \ (Z) 1NN 3007 1H M071 NI 8/¢ . ce mz/i-e xz/L - e
S e v y/i-e x /v T -
] > (2) o8 N1 v/e-Z x 8/¢
\ /— (Z) S3LV1d 30L03INNOD T s ,
_(€) NOOHQYNS / - \“\\\\ {v) <vD> QN3 DS NI .N L
l\\ g (2) oNHSNE NOUN NI 8/% — \“\v\ / NMOQ "JT0H J3INN "ITWOTM
] IHOIEdN ¥V3IY INGTA 2 - A % L3VHS avd 33Ty
~ - _
1 N _ T @ savaEITo
e S
\_ ' § Q‘/ v "
(6) ¥3HSYM NI Z/: : | S — (2) I"C8 Ni v/e-Z X g/¢ (@) dvo iioouHSNN
_“. M VIVET IS g Tiviia
708 NI v/¢-2 X z/1 j
! IHOI¥dN INO¥3 "IAGTA =
/ P AN MOCT I+ #07T NI 2/t
08 NI € X 2/1 . m o ! M
NIHSYM 00T NI Z/1 — : _ (€15 inN X007 NI g/ —J . ) %
- o (O AaTING N L x g/1—¢ 4 _
¥34NNG ¥3EENY 0S N v/1—1 o AN . (12) ¥3HS™M N 8/¢ o
dOIS 39Vigavo t B -
: g SCNE HIOE (¥) SZCIN9 I0viNNYD
[ o
P (9) 1708 i € X 8/¢ ——
] .- v IIVI3a
R A / Y0 ONI DS N1 Z X ¢
i

O
S
L.l
L

/.‘/ (Z) S3AITIS UNA W § )
/ /
7 i

(2) seiis zCTewEvd v/¢ X z2/1-1 —< / -

8 Tv1i3g 33%
JOVIRIAVD TIAOTIM

NOOH TINGIM —

-

TCE N %/$-Z X 8/¢

i
I
T e e T {3) ¥20¥dS d3ls w8/ —
/2 1 mo | sesz IWOUH o807 SzI15 HiCE [2) ScidlS 3aIowavd v/ ¥ z/i—: .
$8/2 © ma | wsz oM 'avd CIcTy £
Py . oI wm = ATENISSY M3I¥OS—1/Nid SNigds —/
NI b GddY | ON OHD NOU£S) =

SHOISIAZE

i Zismwm*uuma SvY

40

DOWITIOaa ot




Free Manuals Download Website
http://myh66.com
http://usermanuals.us

http://www.somanuals.com

http://www.4manuals.cc

http://www.manual-lib.com

http://www.404manual.com

http://www.luxmanual.com

http://aubethermostatmanual.com

Golf course search by state

http://golfingnear.com

Email search by domain

http://emailbydomain.com

Auto manuals search

http://auto.somanuals.com

TV manuals search

http://tv.somanuals.com



http://myh66.com/
http://usermanuals.us/
http://www.somanuals.com/
http://www.4manuals.cc/
http://www.manual-lib.com/
http://www.404manual.com/
http://www.luxmanual.com/
http://aubethermostatmanual.com/
http://www.golfingnear.com/
http://emailbydomain.com/
http://auto.somanuals.com/
http://tv.somanuals.com/

